saronas. FCC RF Test Report Report No. : FR481203B

Appendix B. AC Conducted Emission Test Results

: Temperature : 22~24°C
Test Engineer : [Chase : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level (dBuV) Date: 10-18-2024
100
875
75.0
62.50 FEC15C_QP
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50.0 SMK | FCC 15C_AVG
' po
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Frequency (MHz)
Site : CO002-5Z
Condition : FCC 16C_QP LTSN_2024-1 LTNE
Over Limit Read LISN Cable
Freq Level Limit Line Lewvel Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 @.1> 48.18 -6.86 55.96 256.88 1@.14 1@.ltc Average
2 * @.15 B6l1.48 -4.56 65.96 41.18 18.14 16.16 QP
3 @.25 48.99 -18.83 51.82 28.88 1@.84 16.15 Average
4 @.25 53.29 -8.33 6l.82 33.1e le.e4 18.15 QP
5 @.38 34.27 -14.87 48.34 14.18 1e.ee 16.17 Average
B @.38 46.87 -12.27 53.34 25.98 1le.ee 16.17 QP
7 @.61 39.98 -6.18 46.88 19.76 9.98 18.22 Average
8 @.0l 48.28 -7.8@ DSb.8@ 25.88 9.98 1€.22 QP
9 a.7a8 37.41 -B.59 45.88 17.20 9.98 18.23 Average
18 @.78 48.91 -7.89 56.88 28.76 9.98 18.23 QP
11 4.9 33.28 -12.72 4do.8e@ 13.28 9.84 16€.24 Average
12 4.98 39.78 -16.22 56.88 19.76 9.84 18.24 QP
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saronas. FCC RF Test Report

Report No. : FR481203B

: Temperature : 22~24°C
Test Engineer : [Chase : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 10-18-2024
100 Level (dBuV) (3
87.5
75.0
62.5¢ FEC15C-aP
I
50.0 [ FCC 15C_AVG
m Fiim
: i
37.5 3 1
25.0
125
%05 05 1 2 5 10 20 30
Frequency (MHz)
Site : CO02-57
Condition : FCC 15C_QP LTSN_2024-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Lewvel Factor Loss Remark
MHz dBuV dB dBuV dBuV dB dB
1 @.15 58.58 -5.33 55.91 38.38 1@.12 18.16 Average
2 * @.1> Be.78 -5.13 ©65.91 48.3¢ 1le.12 1&.l1e QP
3 @.25 41.66 -18.28 51.86 21.56 18.81 16.15 Average
4 @.25 53.16 -8.7@ 6l.86 33.88 18.81 16.15 QP
5 @.37 368.14 -12.29 48.43 1l6.88 9.97 18.17 Average
B @.37 47.84 -18.79 53.43 27.58 9.97 18.17 QP
7 @.61 48.98 -5.82 46.88 28.79 9.97 18.22 Average
8 @.61 48.98 -7.82 D5Sb.8@ 28.79 9.97 1e.22 QP
9 1.9 25.39 -28.61 46.88 5.28 9.96 18.23 Average
18 1.9 34,19 -21.81 56.88 14.86 9.96 18.23 QP
11 5.14 35.87 -14.93 58.e8 14.99 9.84 16€.24 Average
12 5.14 41.97 -18.83 oB.e8@ 21.89 9.84 18.24 QP
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
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srorronas. FCC RF Test Report Report No. : FR481203B

Appendix C Radiated Spurious Emission Test Data

. . o Relative Humidity : | 48~49%
Test Engineer : Zhaohui Liang R 24-25°C
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel | Frequency g::g RU | Remark
Mode 1 | 2400-2483.5 1 Bluetooth-LE 00 2402 1Mbps - -
Mode 2 | 2400-2483.5 1 Bluetooth-LE 19 2440 1Mbps - -
Mode 3 | 2400-2483.5 1 Bluetooth-LE 39 2480 1Mbps = - -
Mode 4 | 2400-2483.5 1 Bluetooth-LE 00 2402 2Mbps | - -
Mode 5 | 2400-2483.5 1 Bluetooth-LE 19 2440 2Mbps | - -
Mode 6 | 2400-2483.5 1 Bluetooth-LE 39 2480 2Mbps | - -
Mode 7 | 2400-2483.5 1 Bluetooth LE LF- Bluetooth-LE 39 2480 2Mbps | - LF
Mode 8 | 2400-2483.5 2 Bluetooth-LE 00 2402 1Mbps @ - -
Mode 9 | 2400-2483.5 2 Bluetooth-LE 19 2440 1Mbps = - -
Mode 10 = 2400-2483.5 2 Bluetooth-LE 39 2480 1Mbps @ - -
Mode 11 | 2400-2483.5 2 Bluetooth-LE 00 2402 2Mbps = - -
Mode 12 = 2400-2483.5 2 Bluetooth-LE 19 2440 2Mbps = - -
Mode 13 = 2400-2483.5 2 Bluetooth-LE 39 2480 2Mbps = - -
Mode 14 = 2400-2483.5 2 Bluetooth LE LF 39 2480 2Mbps = - LF
Mode 15 | 2400-2483.5 2 Bluetooth-LE 18 2438 1Mbps - -
Mode 16 | 2400-2483.5 2 Bluetooth-LE 38 2478 2Mbps | - -
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srorronas. FCC RF Test Report

Report No. : FR481203B

Summary of each worse mode

. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz) | (dBuV/m) (dBuV/m) (dB) Pol. Avg. Result | Remark
1 Bluetooth-LE 00 2384.97 41.44 54.00 -12.56 V | AVERAGE Pass Eggg
1 Bluetooth-LE 00 4804.00 53.41 54.00 -0.59 H Average Pass | Harmonic
Band
2 Bluetooth-LE 19 - - - - - - - Edge
2 Bluetooth-LE 19 7320.00 51.55 54.00 -2.45 \% Average Pass | Harmonic
3 Bluetooth-LE 39 2483.54 41.83 54.00 -12.17 H ' AVERAGE Pass Eggg
3 Bluetooth-LE 39 7440.00 51.05 54.00 -2.95 \% Average Pass | Harmonic
4 Bluetooth-LE 00 238529  44.70 5400  -930 H AVERAGE Pass Eg‘gg
4 Bluetooth-LE 00 4804.00 50.08 54.00 -3.92 H Average Pass | Harmonic
5 Bluetooth-LE 19 - - - - - - - Band
Edge
5 Bluetooth-LE 19 7320.00 51.50 54.00 -2.50 Y, Average | Pass | Harmonic
6 Bluetooth-LE 39 248354  46.92 5400 -7.08 H AVERAGE Pass Eggg
6 Bluetooth-LE 39 7440.00 53.48 54.00 -0.52 Y Average | Pass | Harmonic
Bluetooth LE
7 LE-Bluetooth-LE 39 949.56 31.97 46.00 -14.03 | V Peak Pass LF
8 Bluetooth-LE 00 238424  40.58 54.00 | -1342 V AVERAGE Pass Eggg
8 Bluetooth-LE 00 4804.00 45.72 74.00 -28.28  V Peak Pass | Harmonic
9 Bluetooth-LE 19 - - - - - - - Band
Edge
9 Bluetooth-LE 19 7320.00 52.80 54.00 -1.20 \Y Average | Pass | Harmonic
10 Bluetooth-LE 39 2483.52 41.38 54.00 -12.62 V  AVERAGE @ Pass Eggg
10 Bluetooth-LE 39 7440.00 51.32 54.00 -2.68 \% Average Pass | Harmonic
11 Bluetooth-LE 00 238539 44.17 5400 -9.83 V AVERAGE Pass Eggg
11 Bluetooth-LE 00 | 4804.00 47.27 74.00 -26.73 \% Peak Pass = Harmonic
12 Bluetooth-LE 19 - : - - - : : Band
Edge
12 Bluetooth-LE 19 7320.00 53.19 54.00 -0.81 \% Average Pass | Harmonic
13 Bluetooth-LE 39 2483.52 42.74 54.00 -11.26 V | AVERAGE @ Pass Eggg
13 Bluetooth-LE 39 7440.00 53.46 54.00 -0.54 \% Average Pass | Harmonic
14 Bluetooth LE LF 39 359.80 32.77 46.00 -13.23  H Peak Pass LF
15 Bluetooth-LE 18 - - - - - - - Band
Edge
15 Bluetooth-LE 18 7314.00 53.46 54.00 -0.54 \% Average Pass | Harmonic
16 Bluetooth-LE 38 - - - - - - - Band
Edge
16 Bluetooth-LE 38 7434.00 50.38 54.00 -3.62 \% Average Pass | Harmonic
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srorronas. FCC RF Test Report Report No. : FR481203B
1
Mode Band Edge
2400-2483.5_Bluetooth-LE_CHO00_2402MHz
ANT 1
Pol. Horizontal Fundamental
 Level i) Date: 2024-09-49 vl i) Date: 2024-09-19
1225 1225
1
1050 1050
i1 i1
PEAK 74
104 104
" W SEISM WW*W"W
[ ‘
Peak
30 30
115 115
o M 2362 2. 14 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2388.02 5175 74.00 -22.25 43.83 32.35 .75 3L.08 393 263 PEAK 1 2402.00 112.19 ------ ------ 104.20 32.28 7.79 32.88 393 263 PEM
 Level i) Date: 2024-09-49 vl i) Date: 2024-09-19
1225 1225
1
1050 1050
i1 i1
104 104
VG 54
525 525
Avg ! mw"v_’_'/'___,‘_)t_m—-—w-w—
30 30
115 115
o M 2362 2. 14 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 238476 41.34 54.00 -12.66 33.42 32.35 T.75 3108 393 263 AVERAGE 1 2402.00 111.58 ------ ------ 103.59 32.28 7.79 32.88 393 263 AVERAGE
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srorronas. FCC RF Test Report Report No. : FR481203B

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH00_2402MHz

ANT 1
Pol. Vertical Fundamental
. vl i) Date: 20240949 Lol Vi) Date: 2024099
1225 1225
1
1050 1050
15 §15
PEAK 74
100 10
25 " " TR Y N ! 25 M [P
Peak
350 30
175 175
o pasi| 25 ALK 1, 5 100 1400, 1810, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 238245 50.26 74.00 -1B.74 42.36 32.24 T7.74 3108 385 19 PEAK 1 2402.00 108.43 ------ ------ 100.44 32.28 7.79 32.88 385 19 PEM
. vl i) Date: 20240949 Lol Vi) Date: 2024099
1225 1225
1
1050 1050
15 §15
100 100
AVG_54
525 525
Avg ! I R ——— S
350 30
175 175
o pasi| 25 ALK 1, 5 100 1400, 1800, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 238497 41.44 54.00 -12.56 33.52 32.35 T.75 3208 385 19 AVERAGE 1 2402.00 108.69 ------ ------ 100.78 32.28 7.79 32.88 385 19 AVERAGE
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searran cas. FCC RF Test Report Report No. : FR481203B

Pol. Horizontal Vertical
. oLevel (dBuvim) Date: 0240820 - Lo i) Date: 202400419
1225 1225
1050 105
B15 075
PEAK 74 PEAK 74
100 ! 100
525 AVG 84 o AVG 54
Peak Jw bt iy o s by AN A T e et g
30 35
Avg
115 f1.
000 6000, 000, 12000 15000, 18000 3000 fi000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi e &8 BN Bh B B o g Wi B BN Bh B B @ e
1 4804.00 57.69 74.00 -16.31 63.38 34.82 11.07 5158 339 B4 Peak 1 4804.00 54.93 74.00 -19.07 60.62 34.82 107 51598 39 53 Peak
1 4804.00 53.41 54.00 -0.59 59.10 34.82 11.07 5158 339 84 Average 1 4B04.00 50.03 54.00 -3.97 S5.72 34.82 1107 5158 339 53 Average
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sromoncas. FCC RF Test Report

Report No. : FR481203B

Pol. Horizontal Vertical
. Leve (dBuVim) Date: 2024-09-19 . Leve 6BV Date: 2024-09-19
1225 1225
1050 105
075 B7.5
PEAK_T4 PEAK T4
100 ‘ 100
) AVG_B4 AVG_B4)
5 1 O AT R f ; st
Peak A I R R PTSA ot
30 3
Avg
175 11
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m B dBWV dB/m B B am  deg Mz dBuV/m dBuV/m 0B BV dB/m dB A8 m deg
1 4880.00 46.66 74.00 -27.34 52.26 34.85 11.10 51.55 --- Peak 1 4880.00 47.10 74.00 -26.9 52.70 34.85 118 5155 - --- Peak
2 730.00 56.40 74.00 -17.60 58.14 36.33 13.09 51.16 363 66 Pesk 1 7320.00 56.44 74.00 -17.56 58.18 36.33 13.09 51.16 324 166 Pesk
3 T30.00 5136 54.00 -2.64 53.10 36,33 13.09 5L.16 363 66 Average 3O730.00 5155 54.00 -2.45 3329 36,33 13.09 5116 34 166 Average

Sporton International Inc. (ShenZhen)
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srorronas. FCC RF Test Report Report No. : FR481203B

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH39_2480MHz

ANT 1
Pol. Horizontal Fundamental
. vl i) Date: 20240949 Lol Vi) Date: 2024099
1225 1225
1050 1050 1
g5 §15
PEAK BE 74 PEAK 74
100 10
s - - s s
Peak M
350 30
175 175
u L Lt 4. U3, 2500 100 1400, 1800, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2483.5% 52.73 74.00 -11.27 44.49 32.46 7.88 3218 363 259 PEAK 1 2480.00 100.53 ------ ------ 92.30 3246 7.87 3218 363 259 PEM
. vl i) Date: 20240949 Lol Vi) Date: 2024099
1225 1225
1050 1050 1
15 §15
100 100
AVG_BE 54 AVG_54
525 525
Avg ! i}
i (1 N NPT S e
175 175
u L Lt 4. U3, 2500 100 1400, 1810, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2483.54 41.83 54.00 -12.17 33.59 32.46 7.88 32.10 363 259 AVERAGE 1 2480.00 99.78 ------ ------ 9151 32.46 7.87 3210 363 259 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C70of C34
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srorronas. FCC RF Test Report Report No. : FR481203B

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH39_2480MHz

ANT 1
Pol. Vertical Fundamental
. vl i) Date: 20240949 Lol Vi) Date: 2024099
1225 1225
1050 1050 1
15 §15
PEAK BE 74 PEAK 74
100 10
55 1 25 i
ohs Hh ) | " T
Peak ; st
350 30
175 175
u L Lt 4. U3, 2500 100 1400, 1810, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2487.34 51.28 74.00 -20.70 43.03 32.47 7.8 3210 373 1 PEAK 1 2480.00 100.01 ------ ------ 9178 3246 7.87 .10 3B 1 PEAK
. vl i) Date: 20240949 Lol Vi) Date: 2024099
1225 1225
1050 1050 1
15 §15
100 10
AVG_BE 54 AVG_54
525 525
Avg 1 N ——
5 Bl
175 175
u L Lt 4. U3, 2500 100 1400, 1810, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 24835 41.17 54.00 -12.83 32.93 32.46 7.88 3210 373 1 AVERAGE 1 2480.00 98.88 ------ ------ 90.65 32.46 7.87 .10 3B 1 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C8 of C34
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sromoncas. FCC RF Test Report

Report No. : FR481203B

Pol. Horizontal Vertical
. Leve (dBuVim) Date: 2024-09-19 . Leve 6BV Date: 2024-09-19
1225 1225
1050 105
075 B7.5
PEAK_T4 PEAK T4
100 ‘ 100
) z AVG_B4 AVG_B4)
o ! L " TR} y 1 A "
Peak s e s T —
30 3
Avg
175 11
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m B dBWV dB/m B B am  deg Mz dBuV/m dBuV/m 0B BV dB/m dB A8 m deg
1 4960.00 47.77 74.00 -26.23 53.26 34.88 11.14 5151 --- Peak 1 4960.00 46.5) 74.00 -27.48 52.01 34.88 1114 5151 - --- Peak
) 7440.00 54.68 74.00 -19.32 56.52 36.38 12.97 5L.19 357 59 Peak 1 7440.00 56.28 74.00 -17.72 58.12 36.38 10.97 5119 3% 160 Peak
3 7M40.00 48.76 54.00 -5.24 50.60 36.38 1297 5L.19 357 59 Average 3 7440.00 51,05 54.00 -2.95 52.89 36.38 1297 5119 356 160 Average
Sporton International Inc. (ShenZhen) Page Number : C90ofC34
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srorronas. FCC RF Test Report Report No. : FR481203B

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH00_2402MHz

ANT 1
Pol. Horizontal Fundamental
 Level i) Date: 2024-09-49 vl i) Date: 2024-09-19
1225 1225
1
1050 1050
i1 i1
PEAK 74
104 104
1
9 4 % M S T
gt b
Peak
30 30
115 115
o M 2362 2. 14 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2385.39 53.35 74.00 -20.65 45.43 32.35 .75 3L.0B 393 268 PEAK 1 2402.00 112,59 ------ ------ 104.66 32.28 7.79 32.88 393 268 PEAK
 Level i) Date: 2024-09-49 vl i) Date: 2024-09-19
1225 1225
1
1050 1050
i1 i1
104 104
VG 54
525 i 525
Avg L__Hw_dﬁmm—
30 LT -
115 115
o A 2362 1. 14 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2385.20 44.70 54.00 -9.30 36.78 32.35 7.75 3208 393 268 AVERAGE 1 2402.00 109.87 ------ ------ 101,88 32.28 7.79 32.88 393 268 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C10 of C34
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srorronas. FCC RF Test Report Report No. : FR481203B

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH00_2402MHz

ANT 1
Pol. Vertical Fundamental
. vl i) Date: 20240949 Lol Vi) Date: 2024099
1225 1225
1
1050 1050
15 §15
PEAK 74
100 10
G2 —- ] 525 M W
Peak
350 30
175 175
o pasi| 25 ALK 1, 5 100 1400, 1800, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 238571 52.57 74.00 -1.43 4465 32.35 .75 D08 386 22 PEAK 1 2402.00 109.91 ------ ------ 101.92 3.8 7.79 32.88 386 22 PEM
. vl i) Date: 20240949 Lol Vi) Date: 2024099
1225 1225
1
1050 1050
15 §15
100 100
AVG_54
525 1 525
Avg wff_jJLﬂW“-
350 30
175 175
o pasi! 25 ALK 1, 5 100 1400, 1800, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2385.50 43.85 54.00 -10.15 35.93 32.35 7.75 32.08 386 22 AVERAGE 1 2402.00 107.56 ------ ------ 99.57 328 7.79 32.88 386 22 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C11 of C34
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searran cas. FCC RF Test Report Report No. : FR481203B

Pol. Horizontal Vertical
.- Lol dBim) Date: 2024.09-19 .- Losl ¢} Date: 2024-09-19
1225 1225
1050 105
B15 075
PEAK 74 PEAK 74
100 ! 100
! AV 54 1 AVG #4
525 5.
Peak e ' ke R R b g |
30 350
Avg
115 f1.
000 6000, 9000, 12000 15000, 18000 3000 fio00. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi e &8 BN Bh B B o g Wi B BN Bh B B @ e
1 4804.00 55.98 74.00 -18.02 6L.67 34.82 1.07 5158 336 6 Peak 1 4804.00 5L.BS 74.00 -20.15 .54 34.82 1107 L8 M2 M Peak
2 4804.00 50.08 54.00 -3.92 55.77 34.82 11.07 51.58 336 86 Average 1 4B04.00 46.03 54.00 -7.97 5172 34.82 1L.07 5158 342 4 Average
Sporton International Inc. (ShenZhen) Page Number : C12 of C34
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sromoncas. FCC RF Test Report

Report No. : FR481203B

Pol. Horizontal Vertical
. Leve (dBuVim) Date: 2024-09-19 . Leve 6BV Date: 2024-09-19
1225 1225
1050 105,
875 B75
PEAK T4 PEAK T4
100 ! 700
o 2 AVG 54 z AVG 54
Peak urrw""ﬁl"" “"" b " gy e ) b A g I i
30 3.0
Avg
115 1.
000 6000, 9000, 12000 15000, 18000 3000 6000, 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m B dBWV dB/m B B am  deg Mz dBuV/m dBuV/m 0B BV dB/m dB A8 m deg
1 4880.00 46.99 74.00 -27.01 52.59 34.85 1110 5155 - --- Peak 1 4880.00 46.48 74.00 -27.52 52.08 34.85 1110 5155 - --- Peak
) 730.00 55.13 74.00 -18.87 S6.87 36.33 13.09 5116 338 64 Peak ? 730.00 57.11 74.00 -16.89 58.85 36.33 13.09 5116 34 167 Peak
3 OT30.00 48.29 54.00 -5.71 50.03 36.33 13.09 5116 338 64 Average 3O730.00 5150 54.00 -2.50 3.4 36,33 13.09 5116 34 167 Average
Sporton International Inc. (ShenZhen) Page Number : C13 of C34

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2024FCM962K




srorronas. FCC RF Test Report Report No. : FR481203B

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH39_2480MHz

ANT 1
Pol. Horizontal Fundamental
 Level i) Date: 2024-09-49 vl i) Date: 2024-09-19
1225 1225
1
1050 1050
i i1
PEAK_BE 74 PEAK 74
104 104
1
525 525 o]
Peak M
30 30
115 115
u U4, 88, U9 2486, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2483.90 57.06 74.00 -16.94 48.82 32.46 7.88 32.18 365 96 PEAK 1 2480.00 105.38 ------ ------ 97.15 3246 7.87 3218 365 96 PEM
 Level i) Date: 2024-09-49 vl i) Date: 2024-09-19
1225 1225
1051 150 1
i i1
104 104
AVG_BE 54 VG 54
525 T 525
Avg [ e S S VW A e o]
30 350,
115 115
u U4, 88, U9 2486, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2483.54 46.92 54.00 -7.08 38.68 32.46 7.88 32.10 365 96 AVERAGE 1 2480.00 102.53 ------ ------ 94.30 32.46 7.87 3210 365 96 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : Cl4 of C34

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2024FCM962K




srorronas. FCC RF Test Report Report No. : FR481203B

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH39_2480MHz

ANT 1
Pol. Vertical Fundamental
. vl i) Date: 20240949 Lol Vi) Date: 2024099
1225 1225
1050 1050 !
15 §15
PEAK BE 74 PEAK 74
100 10
1
525 bt i 525 ) - ' e
Peak .
350 30
175 175
u L Lt 4. U3, 2500 100 1400, 1810, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2483.58 54.98 74.00 -19.02 46.74 32.46 7.88 32.18 375 @ PEAK 1 2480.00 103.55 ------ ------ 95.32 3046 1.87 .10 35 @ PEAK
. vl i) Date: 20240949 Lol Vi) Date: 2024099
1225 1225
1050 1050 1
g5 §15
100 10
AVG_BE 54 AVG_54
525 ; 525
Avg M e
350 30
175 175
u L Lt 4. U3, 2500 100 1400, 1800, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2483.52 44.63 54.00 -9.37 36.39 32.46 7.88 3210 375 0 AVERAGE 1 2480.00 101.16 ------ ------ 92.93 3246 7.87 .10 35 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C150f C34

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203B

Pol. Horizontal Vertical
. Leve (dBuVim) Date: 2024.09-26 . Leve 6BV Date: 2024-09-26
1225 1225
1050 105
075 B7.5
PEAK_T4 PEAK T4
100 ‘ 100
) AVG_B4 AVG_B4)
o 1 AT . . " " 1 IR
Peak gttt e iy g L RPN e b AT, o g it
350 3
Avg
175 11
3000 1600, 12200, 16800, 21400, 26000 3000 7600, 12200, 16800, 21400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m B dBWV dB/m B B am  deg Mz dBuV/m dBuV/m 0B BV dB/m dB A8 m deg
1 4960.00 46.99 74.00 -27.01 52.48 34.88 1114 5151 - - Peak 1 4960.00 46.70 74.00 -27.30 52.19 34.88 1L.14 5151 - --- Peak
2 7440.00 56.73 74.00 -17.27 58.57 36.38 12.97 51.19 3% 63 Pesk 1 7440.00 58.55 74.00 -15.45 60.39 36.38 12.97 51.19 355 162 Pesk
3 7M40.00 50.62 54.00 -3.38 52.46 36.38 1297 5L.19 356 63 Average 3 7440.00 5348 54.00 -0.52 35,32 36,38 12.97 5119 355 162 Average

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: XMR2024FCM962K

Page Number

: C16 of C34




sromoncas. FCC RF Test Report

Report No. : FR481203B

Pol. Horizontal Vertical
Level(dBuVim) Date: 2024-09-25 Level(dBuVim) Date: 2024-09-25
FCCCLASSB| FCCCLASSB|
. i . i
500 - 504 -
I I
o g
L . . e .
:w.o n [y :w.o i 1 ek
3 L 4 ottt "
2 il oAb
oP/ 0 M‘P WNWWW il ) L e
o Pl iy
100 w 100 w
Peak
3 24 48, 12, 806, 1000 kil 2. 48, 12, 806. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Remark
Miz dBuV/m dBuV/m  dB dBV dB/m A8 B em deg Miz dBuV/m dBuV/m  dB dBY dB/m B B om o deg
1 48.43 17.72 40.00 -22.28 32.61 15.03 1.28 31.200 ---  --- Peak 1 47.46 18.45 40.00 -21.55 32.99 15.49 1.26 31.20 ---  --- Pesk
2 167.74 B.51 83.50 -19.99 36.29 15.90 2.35 3.3 -  --- Peak 2 157.07 17.63 43.50 -15.87 30.06 16.36 2.28 31.07 ---  --- Peak
3 31227 25.66 46.00 -20.34 33.69 19.67 3.18 30.88 ---  --- Peak 3 386.9 28.90 46.00 -17.10 34.55 21.54 3.54 30.73 ---  --- Peak
4 359.80 31.07 46.00 -14.93 37.66 20.77 3.42 30.78 ---  --- Peak 4 63237 27.02 46.00 -18.98 28.34 25.09 4.53 30.94 - - Pesk
5 780.78 30.07 46.00 -15.93 30.07 26.02 5.02 3.4 - --- Peak 5 B10.85 30.81 46.00 -15.19 30.60 26.19 5.1 3.9 - --- Pesk
6 958.29 31.87 46.00 -14.13 30.09 27.19 5.59 31.80 ---  --- Peak 6 949.56 31.97 46.00 -14.03 30.30 27.18 5.57 31.80 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C17 of C34

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2024FCM962K




srorronas. FCC RF Test Report Report No. : FR481203B

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH00_2402MHz

ANT 2
Pol. Horizontal Fundamental
. vl i) Date: 2024-09-20 Lol Vi) Date: 2024-09-20
1225 1225
1050 1050 1
15 §15
PEAK 74
100 10
B8 1 _ 525 T A—
350 30
175 175
o pasi! 25 ALK 1, 5 100 1400, 1800, 20, 200, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2357.67 50.21 74.00 -1B.79 42.42 32.19 7.67 32.07 39 114 PEAK 1 2402.00 100.46 ------ ------ 92.47 3.8 1.9 3268 3% 114 PEX
. vl i) Date: 2024-09-20 Lol Vi) Date: 2024-09-20
1225 1225
1050 1050 4
15 §15
100 100
AVG_54
525 525
Avg ! A —
5 1 RO SRt
175 175
o pasi| 25 ALK 1, 5 100 1400, 1810, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2388.02 39.95 54.00 -14.05 32.03 32.35 T7.75 3208 396 114 AVERAGE 1 2402.00 99.26 ------ ------ 9127 3.8 7.79 32.88 39 114 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C18 of C34

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2024FCM962K




srorronas. FCC RF Test Report Report No. : FR481203B

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH00_2402MHz

ANT 2
Pol. Vertical Fundamental
. vl i) Date: 2024-09-20 Lol Vi) Date: 2024-09-20
1225 1225
1
1050 1050
15 §15
PEAK 74
100 10
. e “ ’ " 1 ! 52'5MWMWW“
Peak ‘
350 30
175 175
o pasi! 25 ALK 1, 5 100 1400, 1810, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2387.70 50.68 74.00 -13.31 42.76 32.35 T7.75 3108 360 76 PEAK 1 2402.00 106.86 ------ ------ 98.87 .28 7.79 32.68 360 76 PEM
. vl i) Date: 2024-09-20 Lol Vi) Date: 2024-09-20
1225 1225
1
1050 1050
15 §15
100 10
AVG_54
525 525
Avg 1 R PR
0 1] IO BRI RS S et
175 175
o pasi | 25 ALK 1, 5 100 1400, 1800, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 238424 40.58 54.00 -13.42 32.67 32.35 T.74 32.08 360 76 AVERAGE 1 2402.00 105.66 ------ ------ 97.67 32.28 7.79 32.88 360 76 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C19 of C34

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203B

Pol. Horizontal Vertical
- Lo @Bl Date: 2024.09-20 Lo di) Date: 2024-09-20
1225 1225
875 875
PEAK 74 PEAK 74
14 14
Peak s AVG 54 o AVG_54
eal )
WJM o el T— SO ” 1 T Pt ey i A A O
Avg 30 bl
115 f.
3000 6000, 9000, 1200 16000, 18000 3000 6000, 9000, 1200 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin @& BN Bn & B o i Wl B BN Bn & B o i
1 4804.00 45.36 74.00 -28.60 51.05 34.82 11.07 5158 ---  --- Peak 1 4804.00 45.70 74.00 -28.18 51.41 34.82 11.07 5188 -~  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C20 of C34

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2024FCM962K



sromoncas. FCC RF Test Report

Report No. : FR481203B

Pol. Horizontal Vertical
. Leve (dBuVim) Date: 2024-09-20 . Leve 6BV Date: 2024-09-20
1225 1225
1050 105
075 B7.5
PEAK_T4 PEAK T4
100 ‘ 100
) AVG_B4 AVG_B4)
Peak i P gtins “ Pyt ] ATt b s by
350 3
Avg
175 11
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m B dBWV dB/m B B am  deg Mz dBuV/m dBuV/m 0B BV dB/m dB A8 m deg
1 4880.00 45.26 74.00 -28.74 50.86 34.85 1110 5155 - --- Peak 1 4880.00 45.64 74.00 -28.35 5124 34.85 1110 5155 - --- Peak
2 730.00 S3.41 74.00 -20.59 55.15 36.33 13.09 51.16 274 318 Pesk 1 7320.00 56.67 74.00 -17.33 58.41 36.33 13.09 51.16 264 140 Pesk
3 OT30.00 46.57 54.00 -7.43 4831 36.33 13.09 5116 274 318 Average 3O730.00 52.80 54.00 -1.20 34.54 36,33 13.09 5116 264 140 Average
Sporton International Inc. (ShenZhen) Page Number : C21 of C34

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2024FCM962K




srorronas. FCC RF Test Report Report No. : FR481203B

10

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH39_2480MHz

ANT 2
Pol. Horizontal Fundamental
. vl i) Date: 2024-09-20 Lol Vi) Date: 2024-09-20
1225 1225
1050 1050
1
g5 §15
PEAK BE 74 PEAK 74
100 10
25 J - ‘ 825 T
350 30
175 175
u L Lt 4. U3, 2500 100 1400, 1810, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 249144 50.67 74.00 -13.33 42.40 32.48 7.89 32.10 400 258 PEAK 1 2480.00 91.41 ------ ------ B3.18 32.46 7.87 32.18 400 258 PEAK
. vl i) Date: 2024-09-20 Lol Vi) Date: 2024-09-20
1225 1225
1050 1050
1
g5 §15
100 100
AVG_BE 54 AVG_54
525 525
Avg ! (R Sy—
0 1] ORI S e
175 175
u L Lt 4. U5, 2500 100 1400, 1800, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2488.48 40.32 54.00 -13.68 32.07 32.47 7.88 32.10 400 258 AVERAGE 1 2480.00 90.27 ------ ------ B2.04 32.46 7.87 32.10 400 258 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C22 0of C34

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2024FCM962K




srorronas. FCC RF Test Report Report No. : FR481203B

10

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH39_2480MHz

ANT 2
Pol. Vertical Fundamental
. vl i) Date: 2024-09-20 Lol Vi) Date: 2024-09-20
1225 1225
1050 1050 1
g5 §15
PEAK BE 74 PEAK 74
100 10
£25 i s 2§ RTRES—
Peak M
350 30
175 175
u L Lt 4. U3, 2500 100 1400, 1810, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2497.44 51.14 74.00 -22.86 42.86 32.49 7.89 3218 318 TR PEAK 1 2480.00 101.42 ------ ------ 93.19 3246 7.87 .18 M T2PEM
. vl i) Date: 2024-09-20 Lol Vi) Date: 2024-09-20
1225 1225
1050 1050 1
g5 §15
100 100
AVG_BE 54 AVG_54
525 525
Avg 1 ]
0 1 I R R B e e N
175 175
u L Lt 4. U3, 2500 100 1400, 1810, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2483.52 41.38 54.00 -12.62 33.14 32.46 7.88 32.10 378 72 AVERAGE 1 2480.00 99.65 ------ ------ 91.42 3246 7.87 3210 378 72 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C23 0of C34

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203B

Pol. Horizontal Vertical
. Leve (dBuVim) Date: 2024-09-20 . Leve 6BV Date: 2024-09-20
1225 1225
1050 105
075 B7.5
PEAK_T4 PEAK T4
100 ‘ 100
) i AVG_B4 AVG_B4)
Peak I et N - " wmev WP i
30 30
Avg
175 I
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m B dBWV dB/m B B am  deg Mz dBuV/m dBuV/m 0B BV dB/m dB A8 m deg
1 4960.00 45.75 74.00 -28.15 5124 34.88 1114 5151 - - Peak 1 4960.00 45.98 74.00 -28.00 5147 34.88 1114 5151 - - Peak
2 7440.00 53.70 74.00 -20.30 55.54 36.38 12.97 51.19 100 237 Pesk 1 7440.00 55.42 74.00 -18.58 57.26 36.38 12.97 51.19 150 155 Pesk
3 TM40.00 47.54 54.00 -6.46 49.38 36.38 1297 5L.19 100 237 Average 3 7440.00 51.3) 54.00 -2.68 533.16 36.38 12.97 51.19 150 155 Average
Sporton International Inc. (ShenZhen) Page Number : C24 of C34

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2024FCM962K



srorronas. FCC RF Test Report Report No. : FR481203B

11

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH00_2402MHz

ANT 2
Pol. Horizontal Fundamental
. vl i) Date: 2024-09-20 Lol Vi) Date: 2024-09-20
1225 1225
1050 1050 !
15 §15
PEAK 74
100 10
5 : — 5 . ‘ '
Pt el )
Peak ey -
350 30
175 175
o pasi| 25 ALK 1, 5 100 1400, 1810, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2385.18 50.81 74.00 -13.19 42.89 32.35 7.75 308 351 110 PEAK 1 2402.00 103.28 ------ ------ 95.19 3.8 7.9 .68 351 110 PEX
. vl i) Date: 2024-09-20 Lol Vi) Date: 2024-09-20
1225 1225
1050 1050 1
15 §15
100 100
AVG_54
525 525
Avg 1 MW
350 30
175 175
o pasi| 25 ALK 1, 5 100 1400, 1810, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2385.18 41.77 54.00 -12.23 33.85 32.35 T7.75 3208 351 110 AVERAGE 1 2402.00 100.95 ------ ------ 92.96 32.28 7.79 32.88 351 110 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C250f C34

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2024FCM962K




srorronas. FCC RF Test Report Report No. : FR481203B

11

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH00_2402MHz

ANT 2
Pol. Vertical Fundamental
 Level i) Date: 2024-09-20 vl i) Date: 2024-09-20
1225 1225
1
1050 1050
i1 i1
PEAK 74
104 104
1
525 + | - 525 WP NATE A
fhimibp o oty ) ) | Jtobrait 11
Peak y
30 30
115 115
o M 2362 2. 14 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2385.39 53.29 74.00 -20.71 45.37 32.35 .75 3RO 363 SIPEAK 1 2402.00 107.26 ------ ------ 9.7 3.8 1.9 .68 363 S1PEM
 Level i) Date: 2024-09-20 vl i) Date: 2024-09-20
1225 1225
1
1050 1050
i1 i1
104 104
VG 54
525 ; 525
Avg mewmwwﬂwmmﬁmwmﬁmﬁAP_MAJLvd¢EMM_M_
30 30
115 115
o M 2362 2. 14 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2385.39 44.17 54.00 -9.83 36.25 32.35 T7.75 3208 363 51 AVERAGE 1 2402.00 104.98 ------ ------ 96.99 32.28 7.79 32.88 363 51 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C26 of C34

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203B

Pol. Horizontal Vertical
. Lo i) Date: 2024.09-20 . Lo 6B Date: 2024-09-20
1225 1125
B75 B75
PEAK T4 PEAK 74
100 100
AVG_54 AVG 54
Peak 25 T Z \
" e b b b g i e i) e bt N " ittt
Avg %0 %0
115 fl
3000 6000, 9000 12000 15000. 18000 3000 6000 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widn B B BN B B B o deg Mo dfn B & B b B B @ deg
1 48000 46.33 74.00 -27.67 5202 3482 10.07 5L - - Peak 1480400 47.27 74.00 6.3 2.9 .82 10.07 .58 - - Peak
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Pol. Horizontal Vertical
. Leve (dBuVim) Date: 2024-09-20 . Leve 6BV Date: 2024-09-20
1225 1225
1050 105
075 B7.5
PEAK_T4 PEAK T4
100 ‘ 100
o AVG 54 o ] AV 54
Peak L B i IR AT - : A
30 30
Avg
175 I
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m B dBWV dB/m B B am  deg Mz dBuV/m dBuV/m 0B BV dB/m dB A8 m deg
1 4880.00 45.85 74.00 -28.15 5145 34.85 1110 5155 - --- Peak 1 4880.00 46.28 74.00 -27.72 G5L.B8 34.85 1110 5155 - --- Peak
) 730.00 55.77 74.00 -18.23 57.51 36.33 13.09 5116 391 65 Peak 1 730.00 57.23 74.00 -16.77 58.97 36.33 13.09 5116 307 191 Peak
3 730.00 50.61 54.00 -3.39 52.35 36.33 13.09 5116 391 65 Average 3 O730.00 53.19 54.00 -0.81 53493 36,33 13.09 5116 307 191 Average
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Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39 2480MHz
ANT
Pol. Horizontal Fundamental
. vl i) Date: 2024-09-20 Lol Vi) Date: 2024-09-20
1225 1225
1050 1050
1
g5 §15
PEAK BE 74 PEAK 74
100 10
ok S — e i25 x I E———
Lyt s
Peak ¢
350 30
175 175
u L Lt 4. U3, 2500 100 1400, 1810, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 249.34 51.73 74.00 -22.27 43.45 3.9 7.89 3218 317 252 PEAK 1 2480.00 93.63 ------ ------ B5.40 32.46 7.87 3218 317 252 PEAK
. vl i) Date: 2024-09-20 Lol Vi) Date: 2024-09-20
1225 1225
1050 1050
1
g5 §15
100 10
AVG_BE 54 AVG_54
525 525
Avg 1 (I -
i 1 I N RS B
175 175
u L Lt 4. U3, 2500 100 1400, 1800, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2483.52 40.77 54.00 -13.23 32.53 32.46 7.88 32.10 317 252 AVERAGE 1 2480.00 91.38 ------ ------ B83.15 32.46 7.87 32.18 317 252 AVERAGE

Sporton International Inc. (ShenzZhen)
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Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39 2480MHz
ANT
Pol. Vertical Fundamental
. vl i) Date: 2024-09-20 Lol Vi) Date: 2024-09-20
1225 1225
1050 1050 1
15 §15
PEAK BE 74 PEAK 74
100 10
525 ! Fodoin: " p 525 st B
+ e N ity ot A
Peak ek
350 30
175 175
u L Lt 4. U3, 2500 100 1400, 1800, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2483.54 52.94 74.00 -11.06 44.70 32.46 7.88 32.18 346 66 PEAK 1 2480.00 100.02 ------ ------ 91.79 3246 7.87 3218 346 66 PEA
. vl i) Date: 2024-09-20 Lol Vi) Date: 2024-09-20
1225 1225
1050 1050 i
15 §15
100 10
AVG_BE 54 AVG_54
525 525
Avg ! AR
5 Bl
175 175
u L Lt 4. U3, 2500 100 1400, 1800, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 2483.52 4278 54.00 -11.26 34.50 32.46 7.88 32.10 346 66 AVERAGE 1 2480.00 97.79 ------ ------ B9.56 32.46 7.87 32.18 346 66 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C30 of C34

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203B

Pol. Horizontal Vertical
. Leve (dBuVim) Date: 2024-09-20 . Leve 6BV Date: 2024-09-20
1225 1225
1050 105
075 B7.5
PEAK_T4 PEAK T4
100 100
) 9 AVG_B4 % AVG_B4)
" ‘ R LT e * oyt st ! i 4 A A A ) i
Peak R e e Lypaneisir e : ;
30 30
Avg
175 11
3000 1600, 12200, 16800, 21400 26000 3000 7600, 12200, 16800, 21400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m B dBWV dB/m B B am  deg Mz dBuV/m dBuV/m 0B BV dB/m dB A8 m deg
1 4960.00 47.83 74.00 -26.97 52.52 34.88 11.14 5051 --- Peak 1 4960.00 45.97 74.00 -28.03 51.46 34.88 1114 5151 - --- Peak
2 7440.00 51.24 74.00 -22.76 53.08 36.38 12.97 51.19 400 274 Pesk 1 7440.00 57.78 74.00 -16.22 59.62 36.38 12.97 51.19 3% 335 Pesk
3 TM40.00 4424 54.00 -9.76 46.08 36.38 1297 5L.19 400 274 Average 3 7440.00 53.46 54.00 -0.54 3530 36.38 1297 5119 356 335 Average

Sporton International Inc. (ShenZhen)
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Pol. Horizontal Vertical
Lovel dBuVim) Date: 2024-09-25 Level (dBuVim) Date: 2024-09-25
FCCCLASS B FCCCLASSB|
. g . 2
500 - 50 F
I I
a1 a1
3 ] - § i}
3001 T 3001 3 4 "
2 4 WAk ' o '
bl ———
QP/ g i 4 01 2 i
AT it
100 10
Peak
3 24 48, 12, 806, 1000 3 2. 48, 12, 806. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Remark
Miz dBuV/m dBuV/m  dB dBV dB/m A8 B em deg Miz dBuV/m dBuV/m  dB dBY dB/m B B om o deg
1 51.34 18.77 40.00 -21.23 34.55 14.12 1.31 L2 ---  --- Peak 1 46.49 17.89 40.00 -22.11 32.07 15.77 1.5 3.0 ---  --- Pesk
2 167.74 24.00 43.50 -19.50 36.78 15.90 2.35 31.3 ---  --- Peak 2 16774 17.92 43.50 -15.58 30.70 15.99 2.35 3.3 - --- Peak
3 359.80 32.77 46.00 -13.23 39.36 2077 3.82 .78  ---  --- Peak 3 385.02 28.73 46.00 -17.27 34.44 249 353 30.73 - --- Peak
4 55477 24.72 46.00 -21.28 26.49 24.99 4.24 3.0 ---  --- Peak 4 743.91 28.29 46.00 -17.71 28.49 25.82 4.91 30.93 --- - Pesk
5 BB3.00 30.72 46.00 -15.28 30.61 26.12 5.09 3.0 -  --- Peak 5 799. 31.67 46.00 -14.33 3L.50 26.10 5.08 3.0 - --- Pesk
6 95%.35 32.27 46.00 -13.73 30.52 27.17 G5.58 31.00 ---  --- Peak 6 958.29 31.77 46.00 -14.23 29.99 27.13 5.59 31.80 ---  --- Peak
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Pol. Horizontal Vertical
Date: 204-11-29 Date: 204-11-29
1 4ﬂLweI (dBuVim) 1 %‘Lml {dBuVim)
1225 1225
1084 1050
B75 75
PEAK 74 PEAK 74
700 00 !
3
0 WG 54 e WG 54
5t 7 5 7
L R T e s i I b gt A At
Peak kil W 'IEI'I%L*MM‘.V’h
Avg 113 115
000 6000, 9000, 12000, 15000, 18000 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp APos TPos Linit Read At C(able Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m  dB dBV dB/m B A8 cm deg Mz dBuv/m dBuV/m B dBuV dB/m dB A8 om deg
1 3250.58 48.56 74.00 -25.44 60.80 31.50 9.1 52.75 394 68 Peak 1 3250.58 50.73 74.00 -23.27 62.97 31.50 9.1 52.75 383 267 Peak
7 4876.00 45.42 74.00 -28.58 51.60 35.35 11.10 52.63 --- - Peak 7 4876.00 45.63 74.00 -28.37 51.81 35.35 11.10 52.63 - --- Peak
3 73400 56.88 74.00 -17.12 S9.46 36,57 13.08 52.23 383 66 Peak 3 73400 58,38 74.00 -15.62 60.96 36,57 13.08 52.23 157 360 Peak
4 T7314.00 51.61 54.80 -2.39 54.19 36.57 13.88 52.23 383 66 Average 4 T7314.00 53.46 54.00 -0.54 56.04 36.57 13.08 52.23 157 36O Average
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Pol. Horizontal Vertical
., Lol i) Date: 204-11-29 ., el (i) Date: 204-11-29
1225 1225
1084 1050
B75 75
PEAK 74 PEAK 74
700 00 !
G 54 ) ! G 54
5251 7 525 7
g S bt L ” R
Peak 'IFII»I ki1l W
Avg 113 115
000 6000, 9000, 12000, 15000, 18000 000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp APos TPos Linit Read At C(able Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m  dB dBV dB/m B A8 cm deg Mz dBuv/m dBuV/m B dBuV dB/m dB A8 om deg
1 3303.07 48.50 74.00 -25.50 60.74 3151 9.3 5278 261 B4 Peak 1 330307 50.87 74.00 -23.13 63.11 3151 9.3 5278 266 330 Peak
2 49%.00 5.46 74.00 -18.54 50.29 35.71 11.13 52.67 ---  --- Peak 1 49%.00 45.55 74.00 -18.45 5138 35.71 1013 52.67 .-~ --- Pesk
3 743400 53.86 74.00 -20.14 56,54 36.60 12.99 52.27 105 278 Peak 3743400 56,56 74.00 -17.44 59.24 36,60 12.99 52.27 274 155 Peak
4 TA34.00 46.76 54.00 -7.24 49.44 36.60 12.99 52.27 105 278 Average 4 783400 50.38 54.00 -3.62 53.06 36.60 12.99 52.27 274 155 Average

Sporton International Inc. (ShenZhen)
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Appendix D. Duty Cycle Plots

Ant label Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
Bluetooth LE 1Mbps 84.8 2.12 0.472 1KHz
Samplel
<ANtL> 1 Bluetooth LE 2Mbps 56.91 1.07 0.935 1KHz
Bluetooth LE 1Mbps 84.8 2.12 0.472 1KHz
Sample 2
SANL2> | Betooth LE 2Mbps 56.68 1.06 0.943 1KHz
For Ant.1:

Bluetooth LE 1Mbps

Agilent Spectrum Analyzer - AVG_BE_54 (0dB) HF_ANT(3117)_22 VERTICAL 3m

soadoc [

Marker 4 2.42000 ms

AV ALIGN OFF

PNO: Fast —»— Trig:Free Run
IFGain:Low #Atten: 10 dB

#Avg Type: RMS
Avg|Hold: 1i1

Ref 106.99 dBuV

Center 2.480000000 GHz
Res BW (-6dB) 10 MHz

#VBW 8.0 MHz

Span 0 Hz
Sweep 10.00 ms (1001 pts)

MKR MODE| TRC SCL. "

Y FUNCTION

(A 0.006 dB
78.691 dBuvV

FUNCTION WIDTH

FUNCTION YALUE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
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Bluetooth LE 2Mbps

#Avg Type: RMS
PNO: Fast -»— Trig:Free Run Avg|Hold: 111
IFGain:Low #Atten: 10 dB

Center 2.402000000 GHz Span 0 Hz
Res BW (-6dB) 10 MHz #VBW 8.0 MHz Sweep 10.00 ms (1001 pts)

Ref 106.99 dBpV

MKR MODE| TRC SCL bl

¥
1] ¢ [(A 1.070 ms| (A 0.159 dB
[ 5350ms]

FUNCTION FUNCTION 4WIDTH FUNCTION YALUE

]

| ea729aBwv [ [ ]

[tltwy ~ 1880mslt;y 00848 [ [ ]
[t ~ 5350ms| 94729dBuv| |

]

]

]

]

]

]

For Ant.2 :
Bluetooth LE 1Mbps
lent Spectrum Analyzer - AV
0L [
Marker 4 3.55000 ms i #Avg Type: RMS
PNO: Fast -»— Trig:Free Run Avg|Hold: 111
IFGain:Low #Atten: 10 dB
Ref 106.99 dBpVv
Center 2.480000000 GHz Span 0 Hz
Res BW (-6dB) 10 MHz #VBW 8.0 MHz Sweep 10.00 ms (1001 pts)
MKR MODE TRC SCL. X ¥ FUNCTION FUNCTION WIDTH FUNCTION YALUE
4 [¢tftmy  2120ms|(A) o0032¢8( [ ]
[ 3s80ms| @s2rsdBwv [
[t[(a)y — 2s00ms[(hy Qo508 [ |
E_mm—
- ]
e e e
e e e
e e e
e e e
e e e
MSG %STATUS
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Bluetooth LE 2Mbps

Agilent Spectrum Analyzer - A 54 (0dB) HF_ANT(3117)_22 VERTICAL 3m

I T T
Marker 4 4.67000 ms

PNO: Fast -»— Trig:Free Run Avg|Hold: 111
IFGain:Low

ALIGH OFF
#Avg Type: RMS

#Atten: 10 dB

Ref 106.99 dBpV

Center 2480000000 GHz
Res BW (-6dB) 10 MHz

Span 0 Hz
#VBW 8.0 MHz Sweep 10.00 ms (1001 pts)

MKR MODE| TRC SCL bl

v
1.060 ms| (A 0.220 dB

@ A2[10t[tAy  1.0680ms] ]
P N [1[¢] 4,670 ms ggdé2dB0v [ [ ]

3 FIXAEREEIT 1.870 ms|(A] o048 [
-IIIIIII_ ms| ©9462dBuv| |
I

4

5

6

7 ]

8 ]

9 ]
10 ]
1

FUNCTION FUNCTION 4WIDTH FUNCTION YALUE
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